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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 296 of 431
3.18a_ac-mode_MCS7 _ch062

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: MSo

Operating conditions: ac-mode | HT40 || MCS7 | ch062

Power during tests: 120V

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix

Type: Household equipment with WLAN
HW: NWOT

SW: 0.18.109-201808300615

Serial Nr.: 18434212024100415

Power Supply: 120V AC
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Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpVv/m n Time h t h n .
(dBuv/m) ) (dB) | (ms) (kHz) (cm) (deg) (deg) | (dB)
499.936000 42.76 46.00 3.24 | 1000.0 120.000 | 145.0 | H -4.0 0.0 | 195
849.732000 32.85 46.00 | 13.15 | 1000.0 120.000 | 153.0 | H 188.0 0.0 | 26.0
949.120000 32.49 46.00 | 13.51 | 1000.0 120.000 | 337.0 | H 237.0 0.0 | 271
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 297 of 431

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

3.19a_ac-mode_MCS7 ch134

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MSo

ac-mode | HT40 || MCS7 | ch134
120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
499.936000 42.49 46.00 3.51 | 1000.0 120.000 | 159.0 | H -4.0 0.0 | 195
851.104000 34.51 46.00 11.49 | 1000.0 120.000 | 112.0 | H 183.0 0.0 | 257
942.256000 32.17 46.00 13.83 | 1000.0 120.000 | 368.0 | H -4.0 0.0 | 26.9
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st Report 18-1-0130902T02a-C1, Page 298 of 431

Test descriptio

Test site and distance:

3.20a_ac-mode_MCS7 ch159

n: Electric Field Strength Measurement

Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: MSo

Operating conditions: ac-mode | HT40 || MCS7 | ch159

Power during tests: 120V

EUT Information

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
499.936000 42.25 46.00 3.75 | 1000.0 120.000 | 162.0 | H -6.0 0.0 | 195
699.912000 38.29 46.00 7.71 | 1000.0 120.000 | 105.0 | H -8.0 0.0 | 237
862.396000 33.34 46.00 12.66 | 1000.0 120.000 | 105.0 | H 165.0 0.0 | 258
937.192000 32.32 46.00 13.68 | 1000.0 120.000 | 260.0 | H 324.0 0.0 | 27.0
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 299 of 431

3.2.3. 80MHz Bandwidth

Test description:

Test site and di

stance:

Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:

Test specificati
Operator:

on.:

Operating conditions:
Power during tests:
EUT Information

3

ac-mode

.21a_ac-mode_MCSO0 _ch042

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

TFr

ac-mode | HT80 || MCSO0 | ch42

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
499.936000 42.62 46.00 3.38 | 1000.0 120.000 | 154.0 | H 4.0 0.0 | 195
599.924000 37.60 46.00 8.40 | 1000.0 120.000 | 169.0 | H 208.0 0.0 | 22.0
699.912000 38.03 46.00 7.97 | 1000.0 120.000 | 113.0 | H 2.0 0.0 | 237
856.240000 33.22 46.00 12.78 | 1000.0 120.000 | 226.0 | H 164.0 0.0 | 257
958.696000 32.79 46.00 13.21 | 1000.0 120.000 | 2940 | H 225.0 0.0 | 275
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 300 of 431
3.22a_ac-mode_MCS0 ch58

Test description: Electric Field Strength Measurement
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used
Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3
Operator: TFr
Operating conditions: ac-mode | HT80 || MCSO | ch106
Power during tests: 120V
EUT Information
Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) | (dB)
499.936000 42.05 46.00 3.95 | 1000.0 120.000 | 150.0 | H -9.0 0.0 | 195
864.744000 33.21 46.00 12.79 | 1000.0 120.000 | 142.0 | H 140.0 0.0 | 259
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 301 of 431
3.23a_ac-mode_MCS0 ch106

Test description: Electric Field Strength Measurement
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used
Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3
Operator: TFr
Operating conditions: ac-mode | HT80 || MCSO | ch106
Power during tests: 120V
EUT Information
Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
499.936000 42.03 46.00 3.97 | 1000.0 120.000 | 1440 | H 0.0 0.0 | 195
859.740000 33.09 46.00 12.91 | 1000.0 120.000 | 316.0 | H 317.0 0.0 | 257
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 302 of 431

3.24a_ac-mode_MCS0 ch155

CETECOM

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

TFr

ac-mode | HT80 || MCSO | ch155

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
499.936000 42.74 46.00 3.26 | 1000.0 120.000 | 157.0 | H -9.0 0.0 | 195
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 303 of 431

WLAN & Bluetooth simultaneous transmissions

3.25a_WLANS+BT

Common Information

Test description:
Test site and distance:

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used

Technical Data:
Test specification.:

Operator:
Operating Mode:
Environmental Conditions::

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Mah
BT_Normalmode + Wifi 5GHz Iperf

Humidity : 42,8%rH; Temperature: 21,3°C

EUT Setup: 1
Verdict: Passed
EUT Information
EUT Name: Thermomix
Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Serial Number: 18434212024100415
Hardware Rev: NWOT
Software Rev: 0.18.109-201808300615
Comment: 120V AC
Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 304 of 431
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 305 of 431

Final Result

Frequency QuasiP | Limit Margin Bandwid | Heig | Pol | Azimu | Cor

(MHz) eak (dBpv (dB) th ht th r.
(dBpv /m) (kHz) (cm) (deg) | (dB)

/m)

42.056000 29.61 40.00 10.39 120.000 | 1210 | V 3440 | 16.3
60.004000 27.86 40.00 12.14 120.000 | 227.0 | V 14.0 8.8
99.988000 34.54 43.50 8.96 120.000 | 1050 | V 324.0 8.1
166.956000 14.99 43.50 28.51 120.000 | 3340 | H 30.0 | 10.0
200.024000 35.35 43.50 8.15 120.000 | 1050 | V 1540 | 113
250.032000 43.98 46.00 2.02 120.000 | 1230 | H 18.0 | 13.0
499.936000 44.74 46.00 1.26 120.000 | 126.0 | H 357.0 | 195

CETECOM_TR18_1 0130902T02a Al

CETECOM



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 306 of 431

3.3. Radiated electric field measurement 1 GHz to 7 GHz
3.3.1. 20 MHz Bandwidth

a-mode
4.01la_a-mode_18MBps_ch036

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. 36

Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBuv/m) | (dBuVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
3983.350000 54.00 14.25 100.0 1000.000 | H 278.0 90.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 307 of 431
4.02a_a-mode_18MBps_ch064

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Software Version: #Ver
Operation mode: TX, continuous
Operator Name: TFra
Comment: Channel no. 64
Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Comments: -
Full Spectrum
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Frequency in Hz
Final Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
1626.950000 51.78 68.20 16.42 100.0 1000.000 | V 63.0 0.0 374
3983.600000 54.00 14.00 100.0 1000.000 | H 222.0 0.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 308 of 431
4.03a_a-mode_18MBps_ch100

Common Information

Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. 100

Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Comments: -
Full Spectrum
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Frequency in Hz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBuVv/m) | (dBpV/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
2791.850000 54.00 5.49 100.0 1000.000 | V 0.0 0.0 44.1
3983.600000 54.00 15.68 100.0 1000.000 | H 257.0 0.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 309 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

Verdict:

EUT Information

4.04a_a-mode_18MBps_ch149

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 149

Passed

CE

TECOM

Manufacturer: KOSTAL Industrie Elektrik GmbH
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Connected Interfaces: 120 VDC 60 Hz
Power Supply: 230V
Full Spectrum
nor 672k
100+ 5.7 43600000 GHz
1 93,855 dBpvY
a0t
1 5.746000000 GHz
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Frequency in Hz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBuVv/m) | (dBpV/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
2790.550000 54.00 5.47 100.0 1000.000 | H 335.0 0.0 44.1
3983.100000 54.00 15.20 100.0 1000.000 | V 334.0 0.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 310 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

Verdict:

EUT Information
Manufacturer:

Model:
Type:

HW version:
SW version:
Serial number:
Power Supply:

Mo

100+

a0+

n-mode

4.05a_n-mode_MCS5 ch040

0+

Level in dBuV/m

B0+

b0+

40+

30

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 40

Passed

Vorwerk Elektroware GmbH + Co. KG
Thermomix
Household equipment with WLAN

NWOT
0.18.109-201808300615
18434212024100415
120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 311 of 431
4.06a_n-mode_MCS5 ch52

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Software Version: #Ver
Operation mode: TX, continuous
Operator Name: TFra
Comment: Channel no. 52
Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Comments: -
Full Spectrum
1z SHE T B G
1 5,264400[![!0(3%_
95, 819:dBUvY )|
a0+ 5
v
T 5.256400,000 GHz
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Frequency in Hz
Final Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
3983.600000 54.00 12.94 100.0 1000.000 | H 86.0 0.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 312 of 431
4.07a_n-mode_MCS5 ch116

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous
Operator Name: TFra

Comment: Channel no. 116
Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Comments: -
Full Spectrum
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Frequency in Hz
Final Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
2799.950000 54.00 5.44 100.0 1000.000 | V 314.0 0.0 44.2
3168.550000 48.29 68.20 19.91 100.0 1000.000 | V 309.0 0.0 5.7
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 313 of 431
4.08a_n-mode_MCS5 ch157

Common Information
Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. 157

Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
noT A FH:
100+ 5,780800000 GHz
1 92 541 dBpNY
v
90+
+ 5. 788800000 GHz %
82,821 dBpvy
a0+
£
R - Tt 2
m
= 77 = I IRRRR B | Tt
© 1 '
> H
(] i
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B0+
Lo I o . ! ot e EOCTE 208 200
B0+
04 *
30 } } } } } |
1G 20 3G 4G b 6 G
Frequency in Hz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time Bandwidth Pol | Azimuth Elevation Corr.
(MHz) (dBpV/m) | (dBpV/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
2799.900000 54.00 5.43 100.0 1000.000 | V 210.0 0.0 44.2
3983.350000 54.00 15.23 100.0 1000.000 | V 320.0 0.0 7.6
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 314 of 431
ac-mode

4.09a_ac-mode_MCS5 ch048

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: ac-mode | HT20 || MCSS5 | ch048

Operator Name: SLo

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix

Type: Household equipment with WLAN
HW: NWOT

SW: 0.18.109-201808300615

Serial Nr.: 18434212024100415

Power Supply: 120V AC

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 315 of 431
4.10a_ac-mode_MCS5 ch56

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: ac-mode | HT20 || MCSS5 | ch056

Operator Name: SLo

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix

Type: Household equipment with WLAN
HW: NWOT

SW: 0.18.109-201808300615

Serial Nr.: 18434212024100415

Power Supply: 120V AC

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 316 of 431
4.11a_ac-mode_MCS5 ch140

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT20 || MCSS5 | ch140

Operator Name: HEI

Comment: 120 V AC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 317 of 431
4.12a_ac-mode_MCS5 ch165

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT20 || MCS5 | ch165

Operator Name: HEI

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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CETECOM"

3.3.2. 40MHz Bandwidth

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:

EUT Information

n-mode

4.13a_n-mode_MCS7 _ch038

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

n-mode | HT40 || MCS7 | ch038

SLo

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
1or R e erey
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 319 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:

EUT Information

4.14a_n-mode_MCS7_ch54

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

#Ver

n-mode | HT40 || MCS7| ch054

SLo

CETECOM"

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 320 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.15a_n-mode_MCS7 _ch102

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver 9.26.00

n-mode | HT40 || MCS7 | ch102

HEI

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 321 of 431
4.16a_n-mode_MCS7 ch151

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: n-mode | HT40 || MCS7 | ch151

Operator Name: HEI

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 322 of 431

4.17a_ac-mode_MCS7_ch046

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | HT40 || MCS7 | ch046

SLo

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 323 of 431
4.18a_ac-mode_MCS7 _ch62

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: TX, continuous

Operator Name: HEI

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 324 of 431
4.19a_ac-mode_MCS7 ch134

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT40 || MCS7 | ch134

Operator Name: HEI

Comment: 120 V AC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 325 of 431
4.20a_ac-mode_MCS7 _ch159

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT40 || MCS7 | ch159

Operator Name: HEI

Comment: 120 V AC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectum

noT ' ' R ' CEnhink ]
100+
1 5806400000 GHzE
83,027 dBpv/
a0+ N
E.806400000 GHiz
£ gl 77,560 dBNVY
é_ 4 S S——
m
E 0+ -] m- FEE15-4 SR g3
T 1
>
Q
1
B0+
4 . P crrde FOCT 5. 2 08 A0
B0+
T *
0+
2 4
30 t t t t t {
1G 2G G 4G B B 7G

Frequency in Hz

CETECOM_TR18_1 0130902T02a Al



CETECOM
L o

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 326 of 431
3.3.3. 80MHz Bandwidth

ac-mode
4.21a_ac-mode_MCS0 ch042

Common Information
Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: ac-mode | HT80 || MCSO | ch042
Operator Name: SLo

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 327 of 431
4.22a_ac-mode_MCS0 ch58

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT80 || MCS0| ch058

Operator Name: HEI

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 328 of 431
4.23a_ac-mode_MCS0 ch106

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver 9.26.00

Operation mode: ac-mode | HT80 || MCSO | ch106

Operator Name: HEI

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 329 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.24a_ac-mode_MCS0 ch155

Radiated field strength emission in 3m distance

CETECOM

FCC 15.407&15.209 Intentional Radiator

GmbH Essen

horizontal/vertical
#Ver 9.26.00
ac-mode | HT80 || MCSO | ch155

HEI
120 VAC

CETECOM"

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 330 of 431

WLAN & Bluetooth simultaneous transmissions

4.25a_WLAN5S+BT

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operating Mode: 5GHz Wifi Iperf Connection with router + BT connection with Speaker
Operator: Mah

Comment: Channel no. low/middle/highEnvironmental Conditions::

EUT Setup: 1

Verdict: Passed

EUT Information

EUT Name: Thermomix

Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Product: Household equipment with WLAN
EUT Model: NWOT

Serial Number: 18434212024100521

Hardware Rev:
Software Rev:
Comment: 120V AC

Full Spectrum
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 331 of 431

3.4. Radiated electric field measurement 7 GHz to 18 GHz
3.4.1. 20 MHz Bandwidth

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

a-mode

4.01b_a-mode_18MBps_ch036

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

a-mode | 18MBps | ch036

HEI

120V AC

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
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Final Result
Frequency Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7499.000000 54.00 17.21 100.0 1000.000 | H 19.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 332 of 431

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation
Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.02b_a-mode_18MBps_ch064

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
a-mode | 18MBps| ch064

Rls

120V AC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FCOTh-- 2424073 hdHz P
60+
e 1
= 55 +£
=z ]
5
)= B0+
3 4
3 s
-
40
354
a0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7093.000000 --- | 150.00 111.82 100.0 1000.000 | H 66.0 0.0 7.0
7093.400000 45.76 68.20 22.44 100.0 1000.000 | H 121.0 0.0 6.9
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 333 of 431

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation
Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.03b_a-mode_18MBps_ch100

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
a-mode | 18MBps | ch100

Rls

120 VAC

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E E FoEh- 2434071 MHz L PR
60+
e 1
= 55 +£
z 7]
5
c Ty
© T *
3 451
-
T =
40+
354
a0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time Bandwidth Pol | Azimuth Elevation Corr.
(MHz) (dBpV/m) | (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7333.400000 54.00 11.08 100.0 1000.000 | H 54.0 0.0 8.8
7333.400000 49.11 74.00 24.89 100.0 1000.000 | H 51.0 0.0 8.8
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 334 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.04b_a-mode_18MBps_ch149

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
a-mode | 18MBps | ch149

Rls

120 VAC

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E E FCETh-- 2424073 hdHz PR
60—+
e 1
= 55 4
z 7]
m
©
)= B0+
5 J
3 451
- -+
40+
351
a0+
2ht
20 } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7562.600000 44.36 74.00 29.64 100.0 1000.000 | V 31.0 0.0 9.0
7660.200000 54.00 17.42 100.0 1000.000 | H 56.0 0.0 8.3
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 335 of 431
n-mode

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation
Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.05b_n-mode_MCS5 ch040

Radiated emission related to 1m

CETECOM GmbH Essen
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00

n-mode | HT20 || MCS5 | ch040

Rls

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FEE1h-- 2434071 MHz L PR
B0+
e 1
= 55 &+
=z ]
m
T B0+
£
s 12
T 451
- -4
40+
354
0+
25T
20 } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7499.000000 54.00 17.69 100.0 1000.000 | V 77.0 0.0 9.2
7499.400000 47.50 74.00 26.50 100.0 1000.000 | V 38.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 336 of 431
4.06b_n-mode_MCS5 ch052

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
n-mode | HT20 || MCS5| ch052

Rls

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E E FCETh-- 2424073 hdHz PR
60—+
e 1
= 55 4
z 7]
m
©
)= 504
5 4
3 451
- -
404
351
a0+
2ht
20 } } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7498.600000 46.12 74.00 27.88 100.0 1000.000 | H 88.0 0.0 9.2
7499.000000 54.00 17.49 100.0 1000.000 | H 22.0 0.0 9.2

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 337 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.07b_n-mode_MCS5 ch116

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
n-mode | HT20 || MCS5 | ch116

Rls

120 VAC

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FoEh- 2434071 MHz L PR
60+
e 1
= 55 +£
=z ]
5
B0+
£
s 7t
3 451
-
40+
354
a0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7439.800000 54.00 13.19 100.0 1000.000 | H 57.0 0.0 9.1
7440.200000 47.71 74.00 26.29 100.0 1000.000 | H 57.0 0.0 9.1
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 338 of 431
4.08b_n-mode_MCS5 ch157

Common Information

Test Description: Radiated emission related to 1m

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: Fully Anechoic Room (FAR) - EMC32 V9.26.00
Operation mode: n-mode | HT20 || MCS5 | ch157

Operator Name: Rls

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum

80T
E_E é FCETE- 2474071 MHz LK
B0+
e 1
= 55 4
z ]
@
©
= 50+
[ T *
& 457 @
40+
351
0T
25T
20 } } } } } } } } } } |
7 3 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBuv/m) | (dBuVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7483.400000 44.68 74.00 29.32 100.0 1000.000 | H 157.0 0.0 9.2
7498.600000 54.00 17.35 100.0 1000.000 | H 18.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 339 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

ac-mode

4.09b_ac-mode_MCS5 ch048

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
ac-mode | HT20 || MCSS5 | ch048

Rls

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_g E FEE1 52434071 MHz PR
B0+
e 1
= 55 4
z 7]
m
©
)= E0+
E 1%
3 BT
40+
351
0+
2ht
20 } } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak Limit Margin | Meas. Time Bandwidth Pol | Azimuth Elevation Corr.
(MHz) (dBpV/m) | (dBpVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7402.200000 44.19 74.00 29.81 100.0 1000.000 | V 32.0 0.0 9.0
7499.400000 54.00 17.11 100.0 1000.000 | H 19.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 340 of 431
4.10b_ac-mode_MCS5 ch056

Common Information

Test Description: Radiated emission related to 1m

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: Fully Anechoic Room (FAR) - EMC32 V9.26.00
Operation mode: ac-mode | HT20 || MCS5| ch056

Operator Name: Rls

Comment: 120 VAC

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix

Type: Household equipment with WLAN
HW version: NWOT

SW version: 0.18.109-201808300615

Serial number: 18434212024100415

Power Supply: 120 VDC 60 Hz

Full Spectrum

80T
E_E é FCETE- 2474071 MHz LK
B0+
e 1
= 55 4
z ]
@
©
= 50+
3 1
B 451 i
40 1
351
0T
25T
20 } } } } } } } } } } |
7 3 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBuv/m) | (dBuVv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7468.600000 44.80 74.00 29.20 100.0 1000.000 | H 201.0 0.0 9.2
7499.000000 54.00 16.92 100.0 1000.000 | H 18.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 341 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.11b_ac-mode_MCS5 ch140

Radiated emission related to 1m

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Fully Anechoic Room (FAR) - EMC32 V9.26.00
ac-mode | HT20 || MCS5 | ch140

Rls

120 VAC

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E E FEEh- 2434071 MHz L PR
60+
e 1
= 55 +£
=z ]
m
©
)= B0+
5 4
3 451
- -+
40+
354
a0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak Limit | Margin | Meas. Time Bandwidth Pol | Azimuth | Elevation Corr.
(MHz) (dBpV/m) (dBpv/ (dB) (ms) (kHz) (deg) (deg) (dB)
m)
7498.600000 46.22 74.00 27.78 100.0 1000.000 | H 22.0 0.0 9.2
7499.400000 54.00 17.24 100.0 1000.000 | H 19.0 0.0 9.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 342 of 431
4.12b_ac-mode_MCS5 ch165

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous
Operator Name: TFra

Comment: Channel no. 165
Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
80T
E_E é FEE1E-- 2434071 MHz L PR
60T+
. 1
= 55 &+
=
o 1
©
e 07
3 J
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_I -+
40+
1 *
354
0+
25
20 } } } } t t t t t |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency RMS Limit | Margin | Meas. Time Bandwidth Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuVv/ (dB) (ms) (kHz) (deg) (dB)
m)
7499.000000 37.06 54.00 16.94 100.0 1000.000 | H 17.0 9.2
7746.200000 32.22 54.00 21.78 100.0 1000.000 | H 55.0 8.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 343 of 431
3.4.2. 40MHz Bandwidth

n-mode

4.13b_n-mode_MCS7_ch038

Common Information

Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. 38

Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E E FoEh- 2434071 MHz L PR
T *
60+ ¢
e 1
= 55 +£
z 7]
5
)= B0+
5 ]
& 451
-
40+
354
a0+
2ht
20 } } } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final Result
Frequency MaxPeak RMS Limit | Margin | Meas. Time Bandwidth Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuV/m) | (dBuV/ (dB) (ms) (kHz) (deg) (dB)
m)
7499.000000 37.31 54.00 16.69 100.0 1000.000 | H 35.0 9.2
16529.400000 59.48 68.00 8.52 100.0 1000.000 | H 205.0 24.7
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 344 of 431

CETECOM

w

4.14b_n-mode_MCS7_ch54

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 54

Passed

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E é FCETh-- 2424073 hdHz - PR
B0+ z
e 1
= 55 4
z 7]
m
©
)= 504
5 J
3 451
- -
404
351
0+
2ht
20 } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit | Margin | Meas. Time Bandwidth Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuV/m) | (dBpV/ (dB) (ms) (kHz) (deg) (dB)
m)
7499.000000 37.11 54.00 16.89 100.0 1000.000 | H 17.0 9.2
17254.200000 60.38 68.00 7.62 100.0 1000.000 | V 322.0 25.1
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 345 of 431

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

Verdict:

EUT Information

4.15b _n-mode_MCS7_ch102

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 102

Passed

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FEE1h--243--407-1MHz L PR
B0+ ‘
e 1
= 55 &+
=z ]
m
©
c B0+
3 ]
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- -+
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25T
20 } } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit | Margin | Meas. Time Bandwidth Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuV/m) | (dBuV/ (dB) (ms) (kHz) (deg) (dB)
m)
7346.600000 42.86 54.00 11.14 100.0 1000.000 | H 52.0 8.8
16415.800000 60.23 68.00 7.77 100.0 1000.000 | V 38.0 24.3
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 346 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:
Verdict:

EUT Information

4.16b_n-mode_MCS7 _ch151

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 151

Passed

Vorwerk Elektroware GmbH + Co. KG
Thermomix

Household equipment with WLAN
NWOT

0.18.109-201808300615
18434212024100415

120 VDC 60 Hz

Full Spectrum

1]

CETECOM

FCE1E- 2474071 MHz LPE

Manufacturer:
Model:
Type:
HW version:
SW version:
Serial number:
Power Supply:
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B0+
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m
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 347 of 431
ac-mode
4.17b_ac-mode_MCS7_ch046

Common Information
Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. 46

Verdict: Passed

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FEE1h-- 2434071 MHz L PR
GO+ t
e 1
= 55 &+
=z ]
m
©
c B0+
3 J
T 451
- -+
40+
354
0+
25T
20 } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin | Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7499.000000 37.71 54.00 16.29 100.0 1000.000 | H 18.0 .
17337.800000 60.17 68.00 7.83 100.0 1000.000 | V 178.0 24.9
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4.18b_ac-mode_MCS7_ch62

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:
Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 62

Passed

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FEEh- 2434071 MHz L PR
60+ *
e 1
= 55 +£
z 7]
5
)= B0+
5 4
3 451
-
40+
354
a0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7498.600000 37.24 54.00 16.76 100.0 1000.000 | H 15.0 9.2
17287.400000 61.19 68.00 6.81 100.0 1000.000 | H 18.0 25.1
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 349 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:
Verdict:

EUT Information

4.19b_ac-mode_MCS7 _ch134

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 134

Passed

Vorwerk Elektroware GmbH + Co. KG
Thermomix

Household equipment with WLAN
NWOT

0.18.109-201808300615
18434212024100415

120 VDC 60 Hz

Full Spectrum

1]

CETECOM

FCE1E- 2474071 MHz LPE

Manufacturer:
Model:
Type:
HW version:
SW version:
Serial number:
Power Supply:
a0 T
B0+
e 1
= 55 4
z 7]
m
©
)= E0+
5 4
& 451
- -+
40+
351
0+
2ht
20
7

CETECOM_TR18_1 0130902T02a Al
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 350 of 431

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:
Verdict:

EUT Information

4.20b_ac-mode_MCS7 _ch159

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

TX, continuous

TFra

Channel no. 159

Passed

Vorwerk Elektroware GmbH + Co. KG
Thermomix

Household equipment with WLAN
NWOT

0.18.109-201808300615
18434212024100415

120 VDC 60 Hz

Full Spectrum

1]

CETECOM

FCE1E- 247407 I MHzLPE

Manufacturer:
Model:
Type:
HW version:
SW version:
Serial number:
Power Supply:
a0 T
60+
e 1
= 55 +£
z ]
m
©
)= B0+
5 J
& 451
- -+
40+
354
a0+
2ht
20
7
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CETECOM

3.4.3. 80MHz Bandwidth

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisat

ion:

Software Version:

Operation mode:
Operator Name:
Comment:

EUT Information

ac-mode

4.21b_ac-mode_MCS0 _ch042

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | HT80 || MCSO0 | ch042

HEI

120V AC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0+
E_g E FCOTE-- 2424073 hdHz PR
60—+
e 1
= 55 +£
z ]
5
g 07
3 4
3 451
-
40+
T >
351
0+
2h+
20 } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7499.000000 38.14 54.00 15.86 100.0 1000.000 | H 17.0 9.2
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CETECOM

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.22b_ac-mode_MCSO0 ch58

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | HT80 || MCSO0| ch058

HEI

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E é FEE1 52434071 MHz PR
B0+
e 1
= 55 4
=]
m
©
)= B0+
5 J
3 451
- -4
404
351
0+
2ht
20 } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin | Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7499.000000 37.27 54.00 16.73 100.0 1000.000 | H 16.0 9.2
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CETECOM

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.23b_ac-mode_MCS0 _ch106

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | HT80 || MCSO | ch106

HEI

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0 T
E_E é FEE1 52434071 MHz PR
B0+
e 1
= 55 4
=]
m
©
P
5 J
& 451
-
T
40+
351
0+
2ht
20 } } } } } } } } } |
7 a 10 12 14 16 18
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin | Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7373.400000 43.40 54.00 10.60 100.0 1000.000 | H 53.0 8.9
7499.000000 37.01 54.00 16.99 100.0 1000.000 | H 18.0 9.2
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CETECOM

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Software Version:
Operation mode:
Operator Name:
Comment:

EUT Information

4.24b_ac-mode_MCSO0 _ch155

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | HT80 || MCSO | ch155

HEI

120 VAC

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: Thermomix
Type: Household equipment with WLAN
HW version: NWOT
SW version: 0.18.109-201808300615
Serial number: 18434212024100415
Power Supply: 120 VDC 60 Hz
Full Spectrum
a0
E_E é FoEh- 2434071 MHz L PR
60+
e 1
= 55 +£
z 7]
5
)= B0+
5 J
3 451
-
40+
354
a0+
2ht
20 } } } } } } } } } } |
7 a 10 12 14 16 14
Frequency in GHz
Final_Result
Frequency MaxPeak RMS Limit Margin Meas. Bandwidth Pol Azimuth | Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) Time (kHz) (deg) (dB)
(ms)
7499.000000 37.25 54.00 16.75 100.0 1000.000 | H 17.0 9.2
7699.800000 36.88 54.00 17.12 100.0 1000.000 | H 57.0 8.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 355 of 431

WLAN & Bluetooth simultaneous transmissions

4.25b WLANS+BT

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operating Mode: 5GHz Wifi Iperf Connection with router + BT connection with Speaker
Operator: FKA

Comment: Channel no. low/middle/highEnvironmental Conditions::

EUT Setup: 1

Verdict: Inconclusive

EUT Information

EUT Name: Thermomix

Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Product: Household equipment with WLAN
EUT Model: NWOT

Serial Number: 18434212024100521

Hardware Rev:
Software Rev:
Comment: 120V AC

Full Spectum

FOC1E 2497 7408 “TRHZ PE

o
[a}
!

T

Level in dBuV/m

50-

40 4

35 t t t i
G 9 10G 16G

Frequency in Hz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 356 of 431

3.5. Radiated electric field measurement 18 GHz to 40 GHz
3.5.1. 20 MHz Bandwidth

a-mode

MultiView Spectrum D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz

Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDE

1 Frequency Sweep TPET R z
H1 68.200 depv, M2[2]147.89 dBpv

B e dBpv A L2} pY/m

36.598790 GHz

&5 dBpY/m M1[1]]59.87 dBpy/m

39.733140 GHz

M1

60 depy/m -

55 depv/m

[ LU

H2 54,000 dBuY,/m 7Nl

50 dBpv/m ||\'lnp”'\w|" N |-|M\T|'r|||ﬂﬂlr‘||-u mpaer i ji . e

40 depy fme

35 depv/m

30 dBpv/m

18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
— — —

H J s TV

18:14:18 17.01.2019

4.01c_a-mode_18MBps_ch036

Ref Level 67.45 dBuv/m Offset -9.54 dB RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep

H1 68,200 dBpv/m M2[2]150.41 dBpv/m
7400 cey/m = ]39 979543 G/Hz
65 depv/m M1[1]-[59.23 dBpv/m
38.,952020 GHz

M1

80 dBpv/m

55 dBpv

H2 54,000 depv/m L

M2

50 dBpY/m

40 depv/m

35 dBpY/m

30 depv/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz

e TT 0T 2018
]-[ J Gtk L TN

18:44:35 17.01.2019

4.02c_a-mode_18MBps_ch064
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 357 of 431

f MultiView Spectrum 1 D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz

Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDFE
1 Frequency Sweep
H1 68.200 dBpv/m M2[2]1150:54-dBpv/m
57,480 g8/ 39.932460 GHz
55 depv/im M1[1] |59.29 dBp/m

39.984380 GHz

60 dBpY/m LE
55 depy/m bt
H2 54,000 dBpY/m 4
e
50 dBpY/m

40 dBp

as dBpv/m
30 dBpy/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
~ A
H J aborted NN . eiea0

18:48:30 17.01.2019

4.03c_a-mode_18MBps_ch100

MultiView Spectrum

Ref Level 67.45 dBuv/m Offset -9.54 dB RBWY 1 MHz

ALt 0dB = swWT 15 VBW 3 MHz Mode Sweep
PA TDF
1 Frequency Sweep Rm
H1 68,200 dBpY, M2[2]149.02 dBpy
perm 67.460 dBpv/m M2[2] HV/m
39.932460 GHz
65 dBpv/m M1[1]158.73 dBpv/m

39.984380 GHz

60 dBpy/r 4

55 dBpv/m ki R it s
H2 54,000 dBpY/m "Ww L Stk

50 depy/m I (A TR O T (TR D [ i e

40 dBpv/m:

35 dBpv/m

30 depv/m

18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
]_[ } Measuring... ((NENNEEND ki 17'1[;'523[:13

18:53:14 17.01.2019

4.04c_a-mode_18MBps_ch149
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n-mode

MultiView Spectrum D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDE

1 Frequency Sweep

M2[2]-]49.92 dBpv/m

39.533820 GHz
65 depv/m M1[1]-{59.42 dBpy /m
38.960500 GHz

M1
&0 depy/m

55 depv/m

HZ 54,000 dBpV/m +

50 depv/m

40 depy fme

35 depv/m

30 dBpv/m

18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
— — —

H J s T

18:18:15 17.01.2019

4.05¢_n-mode_MCS5 ch040

MultiView Spectrum

Ref Level 67.45 dBuv/m Offset -9.54 dB RBWY 1 MHz

ALt 0dB = swWT 15 VBW 3 MHz Mode Sweep
PA TDF
1 Frequency Sweep Rm
H1 68,200 dBpY, M2[2]150.38 dBpv
perm 67.460 dBpv/m M2[2] HV/m
39.973380 GHz
65 dBpv/m M1[1]159.61 dBpv/m

39.625780 GHz

M1
&0 dBpy/m
55 dBpv/m !
HZ2 54,000 dBpY/m
M3
50 dBp/m

40 dBpv/m:

35 dBpY/m

20 depv/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz

Fmeee TT 0T 2000
]_[ J Gtk . srss

18:57:58 17.01.2019

4.06¢c_n-mode_MCS5 ch052
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 359 of 431

f MultiView Spectrum 1 D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep

PA TDE

1 Frequency Sweep

M2[7]-50.62 dBjv /iy
39.995380 GHz

65 dBpY/m M1[1]_|57.49 dBpv/m.
36.462760 GHz
60 dBpY /i
55 depv/m § ol
H2 54,000 dBpv/m : i iRl il
50 dBpv/m "wm ‘Nr'”“""‘lll”! ]“Wﬂ ik i ki il

40 dBp

35 depv/m

30 depv/m

18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
S — S —

17.01.2019
H J aborted NN T

19:01:58 17.01.2019

4.07c_n-mode_MCS5 _ch116

MultiView Spectrum

Ref Level 67.45 dBuv/m Offset -9.54 dB RBWY 1 MHz

ALt 0dB = swWT 15 VBW 3 MHz Mode Sweep
P& TOF
1 Frequency Sweep 1
H1 68,200 dBpY, M2[2]150.78 dBpv
perm 67.460 dBpv/m M2[2] HV/m
39.953580 GHz

M1[1]-{55.90 dBpy /m

65 dBpv/m

34.571180 GHz
60 dBpY/m

M1
E5 dEpY/m Y —
HZ2 54,000 dBpY/m
M2

50 dBpY ;

40 dBpv/m:

35 dBpY/m

20 depv/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz

17.01.2019
| e

19:07:02 17.01.2019

4.08c_n-mode_MCS5 ch157
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 360 of 431
ac-mode

MultiView Spectrum D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz

Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDE
1 Frequency Sweep
H1 68.200 depv, M2[2]150.63 dBpv
Hefn 67,460 dBpy/m (2] pv/m
39.989220 GHz
&5 dBpY/m M1[1]459.42 dBpv/m.

39.864260 GHz

11}
60 depy/m
55 dBpy/m ! i+
HZ 54,000 depv/m !
M
50 dBpv/m

40 depy fme

35 depv/m

30 dBpv/m

18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
— — —

H J s T T

18:22:27 17.01.2019

4.09c_ac-mode_MCS5 ch048

MultiView Spectrum

Ref Level 67.45 dBuv/m Offset -9.54 dB RBWY 1 MHz

ALt 0dB = swWT 15 VBW 3 MHz Mode Sweep
PA TDF
1 Frequency Sweep Rm
H1 68,200 dBpY, M2[2]149.60 dBpy
perm 67.460 dBpv/m M2[2] HV/m
39.953580 GHz
65 dBpv/m M1[1]153.09 dBpv/m

34.571180 GHz

80 dBpv/m

55 dBv/m pr——Ty
H2 54,000 dBpv/m o L ol

‘\"m' mot

50 dBpv/m it ot ok

40 dBpv/m:

35 depv/m

30 depy/m

18.0 GHz 50000 pts 2.2 GHz/ 30.0 GHz
i | measuring... NNENENND o

19:11:46 17.01.2019

4.10c_ac-mode_MCS5 ch056
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f MultiView Spectrum 1 D

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz

Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDFE
1 Frequency Sweep
H1 68.200 dBpv/m M2[2]1150:83-dBpv/m
BT 480 dBp/m 39.979100 GHz
55 depv/im M1[1] |59.58 dep/m

39.565060 GHz

M1

B0 depy/m

55 depv/m b U L
H2 54,000 dBpb/m . ! o e

50 depv/m | MF‘I‘ b bl ot ik b

40 dBp

as dBpv/m
30 dBpy/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz
~ 17.01.2019
H J aborted NN TR

19:18:25 17.01.2019

4.11c_ac-mode_MCS5 ch140

Spectrum

Ref Level 67.45 dBuv/m Offset -9.54 dB RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TOF

1 Frequency Sweep

H1 68,200 dBpv/m i
&7.460 dBpY/m

=

Z2[2]50:44- dBpv/mr
39.942580 GHz

&5 depv/m M11]59.61 dBuy/m
39,707180 GHz

M1
60 dBpv/m
55 depY, 1L
H2 54,000 dBpv/m |
M3
50 depv/m

40 depv/m

35 dBpY/m

30 depv/m
18.0 GHz 50000 pts 2.2 GHz/ 40.0 GHz

e TT 0T 2010
]-[ J Gtk L T W

19:24:43 17.01.2019

4.12¢c_ac-mode_MCS5 ch165
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